DANUBE POLLUTION REDUCTION PROGRAMME

NATIONAL REVIEWS 1998
BULGARIA

PROJECT FILES

MINISTRY OF ENVIRONMENT AND WATER

~— Programme Coordination Unit @%
\/ d UNDP/GEF Assistance Sivid






DANUBE POLLUTION REDUCTION PROGRAMME

NATIONAL REVIEWS 1998
BULGARIA

PROJECT FILES

MINISTRY OF ENVIRONMENT AND WATER

in cooperation with the

Programme Coordination Unit
UNDP/GEF Assistance






Preface

The National Reviews were designed to produce basic data and information for the elaboration of the
Pollution Reduction Programme (PRP), the Transboundary Analysis and the revision of the Strategic
Action Plan of the International Commission for the Protection of the Danube River (ICPDR).
Particular attention was also given to collect data and information for specific purposes concerning the
[...]
> Allocation of capital costs:
» construction and machinery - 2,909,889 USD
» planning and supervision - 323,321 USD
> total costs - 3,233,210 USD
» Year of cost estimate - 1998
> Nature of cost estimate - preliminary

6.2. Estimated Operational Cost
>  Expected annual (operational) recurrent cost - 245,204 USD
» Repair and replacement costs - 61,300 USD
»  Total operational costs - 306,504 USD
>  Year of cost estimate: - 1998
» Nature of cost estimate - preliminary

6.3. Estimate of Revenues

Revenues have not been calculated. The expected value*dfdated water is 82
BLV (about 0.05 USD).

» Year of estimate - 1998

» Nature of cost estimate - preliminary



Project Files

63

6.4. Financial Internal Rate of Return (FIRR)

FIRR has not been calculated

6.5. Anticipated/Proposed Funding Scheme

There is no fixed funding scheme proposed for project implementation.



64

Danube Pollution Reduction Programme, National Reviews - Bulgaria




Project Files

65

C.2. Industrial Wastewater Treatment Plant - Fertilizer plant
“CHIMKO” Vratza

Date of first setting up:28.09.1998 Date of latest upgrade:

Project Title

Industrial Wastewater Treatment Plant for Fertilizer plant “CHIMKO}

Vratza

Responsible/Legal Body

Authority/Company

Vratza “CHIMKO”

Name

Address

Telephone

Fax

e-mail

Emerging Concept

have been carried out

Project Target To reduce inorganic chemical pollution, especially nitrogen compounds
and to limit the risk for the water use downstream of the discharge point.
Remaining Pollution:
BODs=3 t/a;
TN=157.5 t/a;
TP=0.6 t/a;

Investment Costs Capital investment - 7,149,912 USD
O& M costs - 663,920 USD

Status of Project

Ongoing/Planned Project, High priority project, emerging concept; only very preliminary studids

Language of Project
Documents

No documents in English available




66 Danube Pollution Reduction Programme, National Reviews - Bulgaria

1. Project Title

Industrial Wastewater Treatment Plant “CHIMKO” Vratza
2. Investor Details
2.1. Authority/Company

State owned company in process of privatization
Name: lvan Isaev - Senior Environmental Expert

Address: Vratza, CHIMKO
Telephone: +359 (0)92 222 71/ext.2561/
Fax:
e-mail;

2.2. Contact Persons

2.3. Advisor/Consultant

Vodokanalengineering, DEKO Co.

2.4, Legal/Financial Status

Joint Stock company state owned in process of privatization

2.5. Authority/Company Profile

Chemical plant, producing ammonia, carbamide, fertilizers.

2.6. Planning/Implementing Extent/Capacity of the Investor

The planning and implementing resources of CHIMKO are very restricted.

2.7. Institutions/Enterprises beside the Investor
n.a.

3. Project Description

3.1. Project Outline

The wastewater is of industrial nature. Qav=15,000-24,000 m3/d;

BOD5=5-20 mg/l, 25 t/a; SS=119.6 t/a; TN=20-270 mg/l, 242 t/a;

P=3.6 t/a

Project consists of study, designing and construction of IWWTP for CHIMKO
Vratza. This is a structural type of project. It is located at Lewa River, Dubnica

River sub-basin, Ogosta river basin. There is no site allocated for the purpose of
construction of IWWTP.



Project Files 67

3.2.

3.3.

3.4.

3.5.

3.6.

4.1.

4.2.

4.3.

Primary Needs for the Project

To reduce the presence of ammonia in the river water as well as SS and petroleum
products. Limitation of adverse effects for downstream users of water.

Reduced Pollution:
BOD5=22 t/a;
TN=85 t/a;

TP=3 t/a;

Status of Project Preparation

Pre-feasibility study
All documents in Bulgarian

Technology Proposed

The main processes are as follows:
- equalizing

neutralization

reversed osmosis

local settling tanks

- local yon exchange columns

It is considered that there are considerable potential in reducing of emissions
within the production

Ownership of Project Site
There is still no site allocated for the IWWTP.

Specific Project Items

n.a.

Project Effects and Interactions

Public's Expression of Interest

Public is aware of the planned project, given the fact that in the frame of the EIA
procedure a public hearing in the municipality of Vratza was held.

Environmental Impact Assessment
There is an accepted EIA for CHIMKO Vratza.

Sensitivity of Locality /Receptor

Ogosta River has been classified as Category Il water receiving body, but it is
unsuitable for irrigation due to high nitrogen content. Strong odor of ammonia is
observed in the summer months.



68 Danube Pollution Reduction Programme, National Reviews - Bulgaria

4.4. Primary Effects of Project
This is a high priority project of regional importance taking into consideration the
risk posed by the high concentrations of nitrogen (ammonia, NO2, NO3)

5. Economic Project Justification

5.1. Economic Project Benefits
During the construction period about 200 people on average will be employed. In
the normal operation about 25 people will be employed on full time basis.

5.2.  Economic Internal Rate of Return (EIRR)
EIRR has not been calculated.

6. Financial Viability

6.1. Estimated Investment Cost
»  Estimated investment costs: - 7,149,912 USD
»  Allocation of capital costs:
» construction and machinery - 6,434,921 USD
» planning and supervision - 714,991 USD
> total costs - 7,149,912 USD
» Year of cost estimate - 1998
> Nature of cost estimate - preliminary

6.2. Estimated Operational Cost
>  Expected annual (operational) recurrent cost - 531,136 USD
» Repair and replacement costs - 132,784 USD
» Total operational costs - 663,920 USD
»  Year of cost estimate: - 1998
» Nature of cost estimate - preliminary

6.3. Estimate of Revenues
Revenues have not been calculated. The expected value bfréated water is
164 BLV (about 0.1 USD).
» Year of estimate - 1998
> Nature of cost estimate - preliminary

6.4. Financial Internal Rate of Return (FIRR)
FIRR has not been calculated

6.5. Anticipated / Proposed Funding Scheme

There is no fixed funding scheme proposed for project implementation.



Project Files

69

C.3.

Industrial Wastewater Treatment Plant - Pharmaceutical plant

“ANTIBIOTIC” Razgrad

Date of first setting up:06.09.1998

Date of latest upgrade:

Project Title

Industrial Wastewater Treatment Plant for Pharmaceutical plant
“ANTIBIOTIC” Razgrad

Responsible/Legal Body

Authority/Company “ANTIBIOTIC” Razgrad

Name Vasil Valov - General Manager

Address 68 Aprilsko Vastanie Str. , Razgrad, Bulgaria
Telephone + 359 (0)84 294 40

Fax

e-mail

Project Target

To reduce the organic load in the respective section of Russenski
River and to eliminate the risk of contamination of water wells
downstream the plant.

Remaining pollution:

BODs=7.83 t/a;

TN=2.85 t/a;

TP=0.09 t/a;

om

Investment Costs

Capital Investment -
O& M costs -

4,484,514 USD
397,362 USD

Status of Project

Ongoing/Planned Project,
Emerging Concept

It is a high priority project, ongoing with completed final design.

Language of Project
Documents

Designing documentation is in Bulgarian. HIID study is in English.




70 Danube Pollution Reduction Programme, National Reviews - Bulgaria

1. Project Title

Industrial Wastewater Treatment Plant for Pharmaceutical plant “Antibiotic” Razgrad
2. Investor Details

2.1. Authority/Company

ANTIBIOTIC , Razgrad - State owned company in process of privatization
Name: Vasil Valov - General Manager

Address: 68 Aprilsko Vastanie Str. , Razgrad, Bulgaria
Telephone: + 359 (0)84 294 40
Fax:
e-mail:
2.2. Contact Persons

Georgi Atanasov - Head of Dept. “Environmental Protection”
phone: +359 (0)84 234 61 /ext. 290/

2.3. Advisor/Consultant

“Vodokanalingenering” , Sofia, Bulgaria
MsC. Brachkov
Harvard Institute for International Development

2.4. Legal/Financial Status

Joint-Stock Company, state owned in process of privatization

2.5. Authority/Company Profile

The company operates in the pharmaceutical sector. It is specialized in antibiotic
production. Historically it has been one of the greatest suppliers of antibiotic
products for the former socialist countries.

The turnover in the last five years varies among 35 to 50 MUSD, but the plans
operates with about 20% of the nominal production capacity.

2.6. Planning/Implementing Extent/Capacity of the Investor

The planning and implementing resources of Antibiotic are very restricted.

2.7. Institutions/Enterprises beside the Investor

n.a.



Project Files 71

3. Project Description

3.1 Project Outline

The characteristics of the influent from Antibiotic are as follows:

Qav=5,200 - 6,500 m3/d; BOD5=250 mg/l; SS = 200 mg/I;

N-NH4 = 60-150 mg/l; Norg = 10-30 mg/l; P =5 - 15 mg/l

Currently the wastewater is treated biologically together with the domestic
wastewater from the town of Razgrad. The plant, which is under construction, will
undertake the treatment of Antibiotic’s wastewater entirely.

Project consists of completion the industrial WWTP of Antibiotic. The project is of
structural type and includes all stages of treatment(mechanical, two stages
biological, nitrification and de-nitrification, phosphorus removal. It is located in
Russenski Lom River Basin. The beneficiary is the pharmaceutical plant
ANTIBIOTIC. The site of the IWWTP is owned by ANTIBIOTIC.

3.2. Primary Needs for the Project

To reduce the health and environmental risk given the fact that the river terrace is
used for water supply of the villages Drianovetz and Getzovo and partly the town
of Razgrad. Downstream the discharge there are 19 shallow wells and the nearest
is located at 8 km distance from the discharging point.

Reduced pollution:
BODS5 = 253 t/a
TN =16 t/a
P=2tla

3.3. Status of Project Preparation

Final design has been performed by Vodokanalengineering. It has been realized partially
and is not completed due to lack of funding. All designing documentation is in
Bulgarian.The status of the plant has been studied also by HIID. This study is in English.

3.4. Technology Proposed
1. Along the water’'s way:
- Inlet shaft

- Mechanical screen

- Grit chamber

- Primary Settling tank

- Screw pumping station
- Equalizing tank

- Anaerobic tank |

- Aeration tank | stage

- Secondary Settling tank
- Anaerobic tank Il

- Aeration tank Il stage

- Tertiary settling tanks
- Mixing chamber



72 Danube Pollution Reduction Programme, National Reviews - Bulgaria

- Reaction tank
- Settling tank
2. Along the sludge way:
- Sand silo
- Sludge thickener
- Mechanical sludge dewatering
- Sludge pumping stations

3.5. Ownership of Project Site
The land of the site is owned by ANTIBIOTIC.
3.6. Specific Project Items
n.a.
4. Project Effects and Interactions
4.1. Public's Expression of Interest

Public is aware of the planned project and the proposed site, given the fact that in
the frame of the EIA procedure a public hearing in the municipality of Razgrad
was held.

4.2. Environmental Impact Assessment
There is an accepted EIA for ANTIBIOTIC.

4.3. Sensitivity of Locality/Receptor

Russenski Lom River is classified as Category Il water receiving body in this
region but water is unsuitable for irrigation purposes due to its high organic
content. If the project is fully implemented, water will be appropriate for irrigation

and the risk of contamination of water intakes downstream will be significantly
reduced.

4.4. Primary Effects of Project

This is ahigh priority project of regional importance. The project contributes to an
improvement of a large section of Russenski Lom River downstream of Razgrad.

5. Economic Project Justification
5.1. Economic Project Benefits

During the construction period about 50 to 200 people will be employed. In the
normal operation about 35 people will be employed on full time basis.

5.2 Economic Internal Rate of Return (EIRR)

EIRR has not been calculated.
6. Financial Viability

6.1. Estimated Investment Cost

»  Estimated investment costs: - 4,484,514 USD
»  Allocation of capital costs:
» construction and machinery - 4,036,063 USD



Project Files 73

6.2.

6.3.

6.4.

6.5.

»  planning and supervision - 448,451 USD

» total costs - 4,484, 514 USD

»  Year of cost estimate - 1998

» Nature of cost estimate - preliminary
Estimated Operational Cost

» Expected annual (operational) recurrent cost - 317,890 USD

» Repair and replacement costs - 79,472 USD

»  Total operational costs - 397,362 USD

»  Year of cost estimate: - 1998

» Nature of cost estimate - preliminary

Estimate of Revenues

Revenues have not been calculated. The expected value bfréated water is
410 BLV (about 0.25 USD).

»  Year of estimate - 1998
» Nature of cost estimate - preliminary

Financial Internal Rate of Return (FIRR)

FIRR has not been calculated

Anticipated/Proposed Funding Scheme
There is no fixed funding scheme proposed for project implementation.



74

Danube Pollution Reduction Programme, National Reviews - Bulgaria




Project Files

75

C.4. Industrial Wastewater Treatment Plant - Metallurgical plant

‘KREMIKOVTSI”
Date of first setting up:17.08.1998 Date of latest upgrade:
Project Title IWWTP for Metallurgical plant “KREMIKOVTSI”

Responsible/Legal Body

Authority/Company “KREMIKOVTSI” Sofia

Name Svetoslav Todorov - Managing director
Address Sofia, KREMIKOVTZI

Telephone +359 (0)2 454 2820

Fax

e-mail

Project Target

Reduction of risk for the Iskar river basin
Remaining Pollution:
BODs=12.6 t/a;

SS=26 t/a;
Investment Costs Capital investment - 72,848,160 USD
O& M costs - 6,764,472 USD

Status of Project

Ongoing/Planned Project,
Emerging Concept

Ongoing, Medium priority project

Language of Project
Documents

No studies in English available.




76 Danube Pollution Reduction Programme, National Reviews - Bulgaria
1. Project Title
Industrial Wastewater Treatment Plant for Metallurgical plant “Kremikovtzi Sofia

2. Investor Details
2.1. Authority/Company

State owned company declared for privatization

Name: Svetoslav Todorov - Managing director

Address: Sofia, KREMIKOVTZI

Telephone: +359 (0)2 454 2820

Fax:

e-mail:
2.2. Contact Persons

Zhivka Nikolova - Senior Environmental Expert

phone: +359 (0)2 454 5235
2.3. Advisor/Consultant

VODOKANALENGINEERING,
2.4. Legal/Financial Status

Joint Stock Company, owned by the state, declared for privatization
2.5. Authority/Company Profile

This is the biggest ferrous metallurgical complex in the country.
2.6. Planning/Implementing Extent/Capacity of the Investor

The planning and implementing resources of Kremikovtzi are very restricted.
2.7. Institutions/Enterprises beside the Investor

n.a.
3. Project Description
3.1. Project Outline

Project consists in upgrade of the existing IWWTP. It is a structural project and is
located at Lesnovska river tributary to Iskar River basin. The company owns the
terrain of the WWTP site. Qav= 47,304,000 m3/a; BOD5=126 t/a; SS=260 t/a



Project Files 77

3.2.

3.3.

3.4.

3.5.

3.6.

4.1.

4.2.

4.3.

4.4.

5.1.

Primary Needs for the Project

Realization of the project will reduce risk for a great number of people given the
vicinity of the city of Sofia.

Reduced pollution:
BOD5=113 t/a

Status of Project Preparation

There are feasibility studies already prepared.
No documents in English available

Technology Proposed
The plant consists of a conventional mechanical treatment and also flotation and
petrol retaining tanks.

Ownership of Project Site
The site of the IWWTP is owned by the company.

Specific Project Items

n.a.

Project Effects and Interactions

Public's Expression of Interest
Public is aware of the planned project and the proposed site, given the fact that in
the frame of the EIA procedure a public hearing was held.

Environmental Impact Assessment

There is an EIA in progress.

Sensitivity of Locality/Receptor

Lesnovska river is a |l category water receiving body.

Primary Effects of Project

The project is a structural type, medium priority, due to the fact that it deals with
upgrading of the existing IWWTHhe effects of the project will be regional.

Economic Project Justification

Economic Project Benefits

During the construction period about 100 people on average will be employed. In
the normal operation about 30 people will be employed on full time basis.



Danube Pollution Reduction Programme, National Reviews - Bulgaria